

Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01562550

Applicant: JIANHUA TISSUE PRODUCT MANUFACTURER
NO.130, JIANGHAI ROAD,
JIANGMEN, GUANGDONG, CHINA

Date: Oct 28, 2013

Sample Description:

ONE (1) BAG OF SUBMITTED SAMPLE SAID TO BE :
ITEM NAME : **WHITE SERVIETTES**
STYLE NO. : **1548210**
BUYER : **COLES**



Tests conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

<u>Tested Sample</u>	<u>Standard</u>	<u>Result</u>
Tested component of submitted sample	Council of Europe - Public Health Committee - Policy Statement Concerning Tissue Paper Kitchen Towels and Napkins Version 1 - 22.09.2004 on Pentachlorophenol Content	Pass
	Council of Europe - Public Health Committee - Policy Statement Concerning Tissue Paper Kitchen Towels and Napkins Version 1 - 22.09.2004 on Extractable of Cadmium, Lead and Mercury Content	Pass
	Council of Europe - Public Health Committee - Policy Statement Concerning Tissue Paper Kitchen Towels and Napkins Version 1 - 22.09.2004 on Formaldehyde Content	Pass

For and on behalf of :
Intertek Testing Services HK Ltd.



Angel Y.F. Cheung
Vice President





Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01562550

Tests Conducted

1 Pentachlorophenol content

With reference to ISO15320 : 2011.

Result : < 0.05 mg/kg

Limit (max.) : 0.15 mg/kg

Remark : mg/kg = milligram per kilogram

Date sample received : Oct 16, 2013
Testing period : Oct 16, 2013 to Oct 25, 2013

2 Extractable of Cadmium, Lead and Mercury content

With reference to EN12497 : 2005 and EN12498 : 2005.

<u>Element</u>	<u>Result (mg/dm²)</u>	<u>Limit (mg/dm²)</u>
Cadmium (Cd)	<0.001	0.002 (Max.)
Lead (Pb)	<0.001	0.003 (Max.)
Mercury (Hg)	<0.001	0.002 (Max.)

Date sample received : Oct 16, 2013
Testing period : Oct 16, 2013 to Oct 25, 2013

3 Formaldehyde content

With reference to EN1541: 2001.

<u>Result (mg/kg)</u>	<u>Limit (mg/kg) (Max.)</u>
<0.1	1

Date sample received : Oct 16, 2013
Testing period : Oct 16, 2013 to Oct 25, 2013

End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

